W1677/W1711 10" Table Saw

PARTS
Table/Body Breakdown

83

@

-50-




W1677/W1711 10" Table Saw

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 X1677001 CABINET 87-1 XPS31 PHLP HD SCR 10-24 X 1-3/4
1-1 X1677001-1 |LOWER PANEL 87-2 XPNOQ7 HEX NUT 10-24

2 X1677002 SCALE 87-3 X1677087-3 |MOTOR CORD

3 XPHTEK6 TAP SCREW #10 X 3/8 87-4 X1677087-4 |POWER CORD

4 X1677004 MOTOR COVER 87-6 X1677087-6 |STRAIN RELIEF

4-1 X1677004-1 |HINGE PIN 87-7 X1677087-7 |WIRE CONNECTORS

5 X1677005 CORD CLAMP 87-8 X1677087-8 |SWITCH COVER

6-1 XPS24 PHLP HD SCR 8-32 X 3/8 87-9 X1677087-9 |PLASTIC SWITCH SCREW
6-2 XPN14 HEX NUT 8-32 88 X1677088 SWITCH PLATE

7 X1677007 LATCH 2 PCS 88-1 XPFH25 FLAT HD SCR 5/16-18 X 1
58 X1677058 SNAP IN STRAIN RELIEF 88-2 XPWOQ7 FLAT WASHER 5/16

58-1 X1677058-1 |CORD CLAMP PLATE 2 HOLE 88-3 XPNO2 HEX NUT 5/16-18

58-2 X1677058-2 |CORD CLAMP PLATE 1 HOLE 90 X1677090 W1677 WARNING ID LABEL
79 XPSS07 SET SCREW 1/4-20 X 1/2 90 X1711090 W1711 WARNING ID LABEL
80 X1677080 STANDARD TABLE INSERT 9 w1010 DUST HOSE ADAPTER

80-1 X1677080-1 |DADO TABLE INSERT 104 XPWO03 FLAT WASHER #10

81 X1677081 TABLE 154 X1677154 SWITCH PLATE BRACE

82 XPLWO04 LOCK WASHER 3/8 155 X1677155 MOTOR BRACE

83 XPB24 HEX BOLT 3/8-16 X 1-1/4 211 D3377 SHOP FOX LOGO PLATE

84 X1677084 EXTENSION WING (LEFT) 212 XLABEL-02  |DISCONNECT POWER LABEL
84-1 X1677084-1 |EXTENSION WING (RIGHT) 213 XLABEL-01 SAFETY GLASSES LABEL
85 XPWO02 FLAT WASHER 3/8 218 XLABEL-04 [ELECTRICITY LABEL

86 XPSB16 CAP SCREW 3/8-16 X 3/4 219 XLABEL-08 [READ MANUAL LABEL

87 X1677087 MAGNETIC SWITCH W1677 225 X1677225 BLACK STRIPE

87 X1711087 MAGNETIC SWITCH W1711

-51-




W1677/W1711 10" Table Saw

Motor/Trunnion Breakdown

-52-




W1677/W1711 10" Table Saw

REF PART # DESCRIPTION REF PART # DESCRIPTION

8 X1677008 HANDWHEEL LOCK 45 X1677045 BLADE ARBOR

9 X1677009 HANDLE 47 X1677047 ARBOR FLANGE

10 X1677010 HANDWHEEL 48 X1677048 ARBOR NUT 5/8 RH

11 XPSS15 SET SCREW 3/8-16 X 3/8 50 X1677050 MOTOR FRAME SUPPORT
12 XPSB65 CAP SCREW 10-24 X 2 51 X1677051 HAIR PIN COTTER PIN

13 X1677013 POINTER BRACKET 52 X1677052 PIVOT PIN

14 XPS27 PHLP HD SCR 5/16-18 X 3/8 53 XPB14 CAP SCREW 3/8-16 X 1

15 X1677015 POINTER 54 X1677054 V-BELTS, SET OF 3, FM-25
16 X1677016 FRONT TRUNNION BRACKET 55 X1677055 MOTOR PULLEY

16-1 X1677016-1 |GUIDE BLOCK 56 X1677056 W1677 MOTOR 3HP

16-2 XPSB05 CAP SCREW 1/4-20 X 3/4 56 X1711056 W1711 MOTOR 5HP

16-3 XPWO06 FLAT WASHER 1/4 56-1 X1677056-1 |W1677 MOTOR FAN COVER
17 X1677017 SHIELD PLATE 56-1 X1711056-1 |W1711 MOTOR FAN COVER
18 XPS35 PHLP HD SCR 5/16-18 X 3/4 56-2 X1677056-2 |W1677 MOTOR FAN

19 XPSB26 CAP SCREW 3/8-16 X 1-1/2 56-2 X1711056-2 |W1711 MOTOR FAN

20 XPLW04 LOCK WASHER 3/8 56-3 X1677056-3 |W1677 CAPACITOR COVER
21 XPNO8 HEX NUT 3/8-16 56-3 X1711056-3 |W1711 CAPACITOR COVER
22 XPSS03 SET SCREW 1/4-20 X 3/8 56-4 XPC050-1 W1711 R CAP 50M, 350V
23 X1677023 WORM GEAR 56-5 XPC600 W1677 S CAP 600M, 125V
24 X1677024 COLLAR 56-5 XPC400-1 W1711 S CAP 400M,125V
25 XPSS05 SET SCREW 5/16-18 X 1/4 56-6 X1677056-6 |W1677 WIRING BOX

26 X1677026 TILT SHAFT 56-6 X1711056-6 |W1711 WIRING BOX

26-1 XPBWO02 BRASS WASHER 3/4 56-7 X1677056-7 |W1677 MOTOR PLATE

27 X1677027 PIN 56-7 X1711056-7 |W1711 MOTOR PLATE
27-1 X1677027-1 |BEARING LOAD SPRING 61 XPWO07 FLAT WASHER 5/16

28 XPKO2M KEY 5 X5 X 40 63-1 X1677063-1 |REAR TRUNNION

29-1 X1677029-1 |GEARED TRUNNION 63-2 X1677063-2 |BUSHING

29-2 X1677029-2 |BUSHING 64 XPRPO7 ROLL PIN 5/16 X 1

30 XPNO2 HEX NUT 5/16-18 65 XPSB14 CAP SCREW 3/8-16 X 1
30-1 XPSB08 CAP SCREW 5/16-18 X 1-1/2 66 XPLW04 LOCK WASHER 3/8

30-2 X1677030-2 |SPACER 68 X1677068 SHAFT

31 XPB0O3 HEX BOLT 5/16-18 X 1 69 XPLNO5 LOCK NUT 3/4-16

32 X1677032 FLANGE 70 X1677070 REAR TRUNNION BRACKET
33 X1677033 SHAFT 85 XPWO02 FLAT WASHER 3/8

35 X1677035 GEARED BEARING HOUSING 89 XPKO2M KEY 5 X5 X 40

35-3 X1677035-3 |HOUSING CAP 92 XPLWO1 LOCK WASHER 5/16

35-4 XPS06 PHLP HD SCR 10-24 X 3/8 94 X1677094 DUST DEFLECTOR

36 XPSB26 CAP SCREW 3/8-16 X 1-1/2 95 X1677095 SPECIAL SCR 5/16-18 X 1-1/4
37-1 XPLW04 LOCK WASHER 3/8 95-1 XPSS08 SET SCREW 5/16-18 X 1/2
37-2 XPK18 KEY 1/4X1/4X 1-3/4 95-2 XPNO2 HEX NUT 5/16-18

38 XP6203-2RS |BEARING 6203 2RS 99 XPB32 HEX BOLT 5/16-18 X 5/8
40 X1677040 ARBOR NUT 5/8-18 LH 216 XPWR78 COMBO WRENCH 7/8

1 X1677041 COLLAR 217 X1677217 ARBOR WRENCH

42 X1677042 ARBOR PULLEY 220 XPAWO3 HEX WRENCH 3MM

43 XPSS10 SET SCREW 1/4-20 X 5/8 221 XPAW04 HEX WRENCH 4MM

43-1 XPSS06 SET SCREW 1/4-20 X 3/4 233 XPAW08 HEX WRENCH 8MM

44 XPKO2M KEY 5 X5 X 40

-53-




W1677/W1711 10" Table Saw

Guard/Miter Gauge Breakdown

200 = COMPLETE MITER GAUGE

-54-




W1677/W1711 10" Table Saw

REF PART # DESCRIPTION REF PART # DESCRIPTION

57 XPB15 HEX BOLT 5/16-18 X 3/8 201 X1677201 MITER GAUGE BODY

57-1 XPWO07 FLAT WASHER 5/16 201-1 |X1677201-1 |RIVET 2 X 4

60 XPBO7 HEX BOLT 5/16-18 X 3/4 201-2 |X1677201-2 |MITER GAUGE SCALE

61 XPWO07 FLAT WASHER 5/16 202 X1677202 MITER GAUGE HANDLE

62 X1677062 BRACKET 203 X1677203 STAR KNOB 5/16-18 X 1-1/4
72 X1677072 SHAFT 204 XPWO07 FLAT WASHER 5/16

73 X1677073 UPR BLADE GUARD BRACKET 205 X1677205 POINTER

74 X1677074 LWR BLADE GUARD BRACKET 206 XPFHO4 FLAT HD SCR 1/4-20 X 5/8
140 XPB11 HEX BOLT 5/16-18 X 1-1/2 207 X1677207 MITER SLIDE BAR

141 XPWO07 FLAT WASHER 5/16 208 X1677208 SPECIAL SCREW

142 XPLWO1 LOCK WASHER 5/16 209 X1677209 SPECIAL WASHER

143 XPNO2 HEX NUT 5/16-18 210 XPSS31 SET SCREW 10-24 X 5/8
144 XPB0O3 HEX BOLT 5/16-18 X 1 300 X1677300 BLADE GUARD ASSEMBLY
145 XPSS02 SET SCREW 5/16-18 X 3/8 301 X1677301 BLADE GUARD LABEL

200 X1677200 COMPLETE MITER GAUGE

Safety labels warn about machine hazards and how to prevent machine damage or injury. The
owner of this machine MUST maintain the original location and readability of all labels on this
machine. If any label is removed or becomes unreadable, REPLACE that label before allowing the
machine to enter service again. Contact Woodstock International, Inc. at (360) 734-3482 or www.

AWARNING

shopfoxtools.com to order new labels.

-55-




